Refine by
Price









Rotary FC5269 Parts Diagram

 

 

Ref # Part # Description Class
1 FC5185-6  UPPER CHANNEL ASSY B
2 FC5185-40  LOWER CHANNEL ASSY E
3 FC5185-10  R.H. SLIDING ADAPTER E
4 FC5185-7  L.H. SLIDING ADAPTER E
5 FC5185-19  LINK WELD ASSY  
6 FC5185-14  STRUT ASSY E
7 FC5141-1  SLEEVE ASSY B
8 FC5185-20  HYDRAULIC CYLINDER A
9 FC5141-2  LATCH ASSY A
10 FC5141-15  SPRING A
11 FC5141-12  PIN E
12 WALDES #5304-37, 3/8" KLIPRING  
13 FC664 (replaces FC5185-23) UPPER AXLE A
14 FC5185-21  LOWER AXLE A
15 FC5185-51  ROLLER A
16 FC67-29H  AXLE  
17 FC5277-20  WASHER A
18 FC5185-4  LOWER SHAFT A
19 FC5181-5  UPPER SHAFT  
20 FC5185-68  SLIDER A
21 FC5185-67  SLIDER A
22 FC5108BK (replaces FC5108) AUXILLIARY ADAPTER A
23 FC579BK (replaces FC579) AUXILLIARY ADAPTER A
24 14403  3/16" X 1 3/4" SPIROL PIN C
25 FC576  STOP BOLT A
26 FC5141-16  CLIP A
27 #10-32 WASHER  
27 #10-32 PHMS X 1/4" LG  
28 FC5185-69  RETAINER A
29 FA5120 (replaces FC5185-53) PUMP A
30 FC5110  HOSE A
31 FC5163-2  ELBOW A
32 40232  5/16"-18NC HHCS CD PLT X 3/4" LG A
33 40670  5/16"-18NC HEX NUT A
34 5/16" LOCKWASHER  
35 FC5185-9  PIN E
36 FC5144-1  GUARD A
37 FC5185-45  ELBOW ADAPTER A
38 FC5270-22  RETAINER B
39 40815  3/8" LOCKWASHER A
39 40130  3/8"-16NC HHCS X 1/2" LG A
40 NA  TELES. END SECTION  
41 FC67-28H  INNER GUIDE  
42 FC5277-10  SPRING A
43 NA  1/4" X 1" SPIROL PIN  

 

 

Ref # Part # Description Class
1 DC1393070 (replaces FC5163-4) LEVER A
2 DC1393070 (replaces FC5163-3) COVER A
3 CF318.028  SCREW E
4 B1118.903  O'RING A
5 PA133K1R (replaces CB581.290) "SEAT, BALL " A
6 PA133K1R (replaces P200.37) GASKET A
7 DA5290.900SR1 (replaces DA3419.900) RELEASE PLUNGER ASSY A
8 PA133K1R (replaces B1006.016) BALL (.219 DIA.) A
9 PA133K1R (replaces CL344.167) GASKET A
10 PA133K1R (replaces CB981.018) FILTER A
11 COUPLER ASSY  
12 DA1870.298  BAFFLE E
13 B1007.016  BALL (.250 DIA.)  
14 CH411.013  "GUIDE, BALL " E
15 CB219.044  V RETAINING RING A
16 A8009.108  WASHER C
17 CH210.110  SPRING A
18 CH203.950SR (replaces CH203.950) HYD CYL ASSY E
19 CB180.040  PLUNGER C
20 CH814.290  "SEAT, BALL " E
21 DA664.950  HYDRAULIC BODY ASSY D
22 DA658.900  AIR MOTOR ASSY  
23 B161.272  "PLUG, SAFETY VALVE " E
24 CH207.950SR (replaces CH207.950) RELIEF VALVE ASSY E
25 CB576.290  "SEAT, BALL " D
26 CF180.900  RESERVOIR ASSY  
27 CL164.950SR (replaces CL164.950) RESERVOIR CAP ASSY A
28 CB108.005  BASE  
29 B1320.028  CAPSCREW E
30 A8008.048  ORIFICE SCREW D
31 A8038.018  SCREEN D

 



We could not find any products with the search criteria provided. Please call +1 866.990.0911 for more help.





Back to top
Welcome to the newly designed website. You can still find all of our great inventory in our shop. If you have any problems, please feel free to contact us.